

SPARE PARTS LIST

PAGE 1

MODEL NO. PV7000C

ITEM	PART NO.	DESCRIPTION	QTY	NOTE
001	743053-3	Csiszolókorong 165 9227CB*	1	
002	324079-0	SPINDLE	1	
003	152690-6	BEARING RETAINER COMPLETE	1	
004	211129-9	Golyóscsapágy 6201DDW 211129-9	1	
005	153318-9	GEAR HOUSING COMPLETE new	1	
006	257707-1	SLEEVE 12	1	
007	226536-3	HELICAL GEAR 43	1	
008	253215-0	Lapos Alátét 8 253215-0	1	
009	226141-6	GEAR COMPLETE 21-44	1	
010	273649-1	GRIP 34	1	
011	266211-9	Önmetszo csavar M5x40	4	
012	417837-2	Gasket new	1	
013	153319-7	GEAR HOUSING COVER COMPL. new	1	
014	210005-4	Golyóscsapágy 608DDW 210005-4*	1	
015	240020-4	FAN 65	1	
016	419721-7	BAFFLE PLATE neu	1	
017	516433-4	Forgórész PV7000C INC. 14,15,20-22	1	
018	266056-5	Önmetszo csavar M5x45	2	
019	599013-1	Állórész PV7000C	1	
020	681660-3	Szigetelo alátét	1	
021	253139-0	Távtartó Alátét 8 253139-0	1	
022	210005-4	Golyóscsapágy 608DDW 210005-4*	1	
023	265995-6	Önmetszo csavar M4x18*	2	
024	417450-6	Fogantyú PV7000C	1	
025	631427-9	Fordulatszám szabályzó*	1	
026	417449-1	LEVER	1	
027	232201-4	LEAF SPRING	1	
028	183300-4	MOTOR HOUSING SET INC. 29,31	1	
029	819063-3	MAKITA címke*	1	
030	852814-1	Name Plate PV7000C	1	
031	819063-3	MAKITA címke*	1	
032	643750-0	Szénkefetartó-sapka 643750-0*	2	
033	191963-2	Szénkefe CB-303*	1	
034	651297-0	Kapcsoló PV7000C	1	
035	682559-5	Kábelvédő 8 6822	1	
036	666855-9	POWER SUPPLY CORD 1.0-2-4.0	1	
037	687063-9	Kábel-feszültségmentesítő 6870	1	
038	265995-6	Önmetszo csavar M4x18*	2	
039	645253-0	Zajszuro kondenzátor 645253-0*	1	
040	685722-9	Szivacsgumi (cso) 4302C/3620	1	
041	265995-6	Önmetszo csavar M4x18*	1	
042	265995-6	Önmetszo csavar M4x18*	2	
043	417793-6	COVER	1	
044	256157-7	Csapszeg 3 6222DW	1	
A01	781008-0	WRENCH 17	1	
E01	652257-5	Szorító lap 652257-5, új+F278	4	
E02	654205-0	Föld szorító	1	

SERVICE DRAWING

MODEL NO. PV7000C

